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UPPER FEED MECHANISM
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EEYERE
UPPER FEED MECHANISM

T O = *

No. ”g;”ﬁ? é@r’f 2% PARTS NAME

1 1787 1 |ExYyouk UPPER FEED ROCK SHAFT CONNECTING ROD
2 1387 1 |4Esh BELL CRANK DRIVING SHAFT

3 1386 1 | EEYOvFERE HINGE SCREW 5/16X24

4 11152 1 |EZEYOVFERLF Y NUT 5/16%24

7 1746 1 | EEYEBARILE UPPER FEED ROCK SHAFT BRACKET

8 1346 2 | EXEUEHARILEIESHAL SCREW 5/16X28 L=19

9 | 8023-A | 2 |(EEYEARILE/vIEL  |PIN

10 | 11176 3 | EEvsEaALIESHRL SCREW 7/32X32 L=5.5

11 1235 1 BALETRESE BELL CRANK CONNECTING LINK

12 | 28076 1 [#ZETEFEHDHC SCREW M6X1 L=16

13 1392 1 | EZEYATRIEOHRL SCREW 11/64X40 L=6.5

14 1390 1 | EEYALT R BELL CRANK

15 | 1236 1 | ETFEHFERC HINGE SCREW 1/4X28

16 19516 1 | EFEHGmB LTk NUT 1/4X28

17 | 18633 2 |y — WASHER

18 1743 1 | EEYE UPPER FEED ROCK SHAFT

19 | 1744 1 | EEYEHA%)L (B UPPER FEED ROCK SHAFT BUSHING (FRONT)
20 | 147468 | 1 |LEEYESHS— UPPER FEED ROCK SHAFT COLLAR

21 100624 | 2 |EXVEAHS—iEHHL SCREW 11/64X40 L=5.5

22 | 1747 1 | EEVEES UPPER FEED ROCK SHAFT CRANK

23 | 8023-A| 1 |EFEYUERE/VHEL PIN

24 | 1251 1 | E3¥EY - RERE UPPER FEED FORKED CONNECTION

25 | 10776 1 |[BEBRE QLSS vk NUT 1/4X32

26 | 35082 1 [Tyiv— WASHER

217 1750 1 | EEYZXAE UPPER FEED FORKED CONNECTION SLIDE BLOCK
28 | 1752 1 [EEYEEE AT PIPE

29 1751 1 [BEERERL HINGE SCREW 7/32X32

30 1749 1 | EFEYZXERC HINGE SCREW 9/32X28

32 | 8105 1 | EEYZXERCHyb NUT 9/32X28

33| 1753 1 | EEYYS UPPER FEED LEVER LINK

34 | 1250 2 |VooBERL HINGE SCREW 1/4X28

35 | 19516 1 U IBERCFvE NUT 1/4X28

36 | 1252 1 | EXYEmERE (L) UPPER FEED ROCK SHAFT CRANK (UPPER)
37 | 1365 1 | EXEYEhE#E (L) #BH4L  |SCREW 15/64X28 L=16

38 1253 1 | EREYiIovrERL HINGE SCREW 6.75X32

39 1254 1 | EFEYIIOyrERLCH v NUT 6.75X32

40 1745 1 | EEYEAZIL () UPPER FEED ROCK SHAFT BUSHING (BACK)
4 1741 1 | E#YiIavk FEED ROCK SHAFT CONNECTING ROD

42 | 1255 1 [ EXYHERE(F) UPPER FEED ROCK SHAFT CRANK (LOWER)
43 | 1365 1 | EEVEER(T)FHHRL  |SCREW 15/64X28 L=16

44 1253 1 | EEYinovrFERL SCREW 6.75X32

45 | 1254 1 | EEYIOvFERLFVE NUT 6.75X32
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TEYHEE
LOWER FEED MECHANISM
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LOWER FEED MECHANISM

No. gﬁ;‘*ﬁ? é@ﬁ% 2% PARTS NAME

1 1735 1 [EYd FEED ROCK SHAFT

2 1368 1 [FEV#ikhiboHal SCREW 1/4X24 L=11

3 1366 1 |EYERARIL (ED FEED ROCK SHAFT BUSHING (FRONT)
4 10579 1 [FEYEA2)ILIEHRL SCREW 15/64X28 1L.=20

5 6026 2 IRtk SCREW & NUT (SMALL) 9/32X28

6 | 6026-01 | 2 |/l SCREW 9/32X28

7 ]16026-02 | 2 [/ZWRiFwk NUT 9/32X28

8 1734 1 [ EV#I5H FEED ROCK SHAFT CRANK

9 1365 2 |EV#ISooRDRL SCREW 15/64%28 L=16

10 1736 1 [EZOYF(F)EY PIN

11 1367 1 PEYEARIL (1) FEED ROCK SHAFT BUSHING (BACK)
12 | 10579 1 [FEYEAR)LIESHRL SCREW 15/64X28 L=20

13 1369 1 [EYLE FEED BAR

14 1376 1 |[EYs FEED DOG

15 8100 2 |FEYHELIESHRL SCREW 9/64X40 L=6.5

16 6007 1 | ETF#aELH SLIDE BLOCK COMPLETE

17 | 10596 1 [EYEETILE OIL FELT

18 8031 1 |EYEETILREDRE SCREW 3/32X56 L=4

19 1371 1 [ ET#4 FEED LIFTING ROCK SHAFT

20 1374 1 | ETF#A%IL (F) FEED LIFTING ROCK SHAFT BUSHING (FRONT)
21 1327 1 | ETF#A%LIEDHRE SCREW 5/16X24 =13

22 1511 1 | LETF#I525 FEED LIFTING ROCK SHAFT CRANK
23 6029 2 | LT85 98HR0 SCREW 3/16X28

24 1360 1 | ETF#E4AaL HINGE SCREW 9/32X28

25 | 8105 1 | ET#ERCHvE NUT 9/32X28

26 1375 1 | ETF#A2IL (%) FEED LIFTING ROCK SHAFT BUSHING (BACK)
27 1327 1 | ETF#A%LIEDRE SCREW 5/16X24 L=13

28 1368 1 | ETF#iEhiEHRC SCREW 1/4X24 L=11
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FEED REVERSING MECHANISM
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FEED REVERSING MECHANISM
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No. g‘;;ﬁ;? é@ﬁ 2% PARTS NAME

1 1723 1 [ERL—/ILLTE SLIDE BLOCK GUIDE BASE

2 35034 3 |ERAL—ILTELEHRL SCREW MBX1

3 | 8023-A | 2 [EAL—LLEEB/VIEL TAPER PIN (3.5 X 25)

4 | 20105-A | 2 |RN7YY BEARING

5 2067 2 |EARL—ILARTYLT 1kHIl |SCREW 11/64X40 L=6

6 | 1730 2 |EARL—IL SLIDE BLOCK GUIDE

7 4094 2 |BEAryA—1EHRL SCREW M4X0.7 L=5

8 34012 2 |N\yOBE FEED REVERSING SLIDE BLOCK

9 1733 1 |32Ovk(F) FEED ROCK SHAFT CONNECTING ROD (LOWER)
10| 27170 1 |BEE IEHRL SCREW M5X0.8 L=6

11| 6029 1 |Zavk(F)&oHhl SCREW 3/16X28

12 1769 | VAN /1) W27 FEED REVERSING CONNECTING LINK
13 1732 1 |AEEY CONNECTION PIN

14 1770 1 |13\ oUoERL HINGE SCREW 15/64X28

15 1768 1 |/ \yOEREE FEED REVERSING LEVER SHAFT CRANK
16 1771 1 |ISyoRTYLYg FEED REVERSING LEVER SPRING

17 1772 1 (s RTY 5 8 FEED REVERSING LEVER SPRING HOOK
18 1729 1 |EAL—ILIRZER SLIDE BLOCK GUIDE PLATE

19 | 31092 4 |EAL—LBZHEFEHRLC (5E) |SCREW M4X0.7

20 | 29056 1 | ZERL—ILBZRFEHRL(E) |[SCREW M4X0.7

21 1728 1 |3ZZavR(LR)EY PIN

22 | 27170 1 |ZOvF(B)EviESHRL SCREW M5X0.8 L=6

23 1774 1 |7\ EREhEREGERC SCREW 3/16X28 L=13

24 1766 1 |7 \yoL s —#4 FEED REVERSING LEVER SHAFT

26 1765 1 |1y li— FEED REVERSING LEVER

27 | 28043 1 |21\ HLn—1kHial (B) SCREW M6X1 L=10

28 | 27170 | 1 |\wHLA—ikHEL (A) SCREW M5X0.8 L=6

29 1767 1 |1\woLR—z FEED REVERSING LEVER STOPPER
30 1773 IR VACT IVTACy IRk ~1 M SCREW 15/64X28 1.=30

31 | 50409 2 |r\wHsLn—Aby Tk NUT 15/64X28

32 | 30066 | 2 |/\wHLA\—#ZiESHHRC SCREW M5X0.8
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TlEsm1
ACCESSORIES 1

Afaadr= | {5

No. | 'p ARTS |QTY. ELES PARTS NAME
1 N1124 3 |#H(DDx1) NEEDLE DDX1 #24

2 6050 1 |EHR CLOTH EDGE GUIDE

3 7047 1 |EHLIEHRL SCREW 9/64X40

4 1441 6 |RE> BOBBIN

5 19473 1 |+FFZAN SCREW DRIVER (CROSS TYPE)
6 | 8121 1 |FSA3(0) SCREW DRIVER (SMALL)

7 8120 1 |FZ54/3(Hh) SCREW DRIVER (MIDDLE)

8 8118 1 |FSA41(K) SCREW DRIVER (LARGE)

9 19457 1 |RALUF(25) HEXAGONAL WRENCH (2.5MM)
10 | 19458 1 |7"BLUFEM) HEXAGONAL WRENCH (3MM)
1 [ 19459 | 1 |RALVFA) HEXAGONAL WRENCH (4MM)
12 | 19460 1 |RALUFG) HEXAGONAL WRENCH (5MM)
13 8123 1 LGN OILER

14 | 8132-B | 1 |HE%e ACCESSORY BAG

15 8124 1 [EZ—)LAhs— VINYL COVER
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ACCESSORIES 2

BmEs | ER

No. | ‘baRTS laTv. n PARTS NAME
1 1442 1 |iRE OIL PAN

2 6055 12 [1H£T NAIL

3 11885 D {tsts HINGE CONNECTION

4 11886 2 |EvPEdA HINGE RUBBER CUSHION

5 11887 4 |O—F—dL CORNER RUBBER CUSHION

6 | 35254 | 1 [HRiI&Q#EItvR) THREAD STAND COMPLETE

7 1440 1 |[HR&BEVE BOBBIN WINDER COMPLETE

8 13079 1 [<&Y CHAIN

9 13098 1| RE)Ltvk PEDAL COMPLETE
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OPTICLN _
=] 2,
No. ‘“ﬁj{ﬁ? ({)@Tf [=F4 PARTS NAME
1 | 1447CC | 1 |R)LRH—FHEvk BELT GUARD COMPLETE
2 | 1447-01 | 1 |NJLRH—FEK BELT GUARD
3 | 144702 | 1 [N)LEH—FEH/A— BELT GUARD SIDE COVER
4 | 1447-03 | 1 |NJLEH—FEftiR BELT GUARD STAY
5 6339 6 [NILhA—FEHAA—1EH4L  |SCREW 1/8X44 L=4
6 20276 3 [ RILFH—F&R&ELL SCREW 3/16X30 L=7
7 16287 3 NI —FEREKIET Y y— WASHER
8 1458 1 BN —F vk AUXILIARY BELT GUARD COMPLETE
9 11830 1 |#ESILMT—Eikshhl SCREW 9/64X40
10 | 15081 2 |#BINILMT —FKRAL WOOD SCREW
11| 16287 | 2 |#HBYNJLEA—FARHL T v v—|WASHER
12 1459 1 | RILMH—F#ENiR BELT GUARD AUXILIARY PLATE
13 6339 4 NI —F#EiR Lt SCREW 1/8X44 L=4
14 1460 1 |74 H—H—F FINGER GUARD
15 | 11142 1 |74 —H—=FItTviv— WASHER
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